Block Compression Test Results**						
Name	Weight (pounds)	Resistance (KN)				
Hullkrete secret recp	22.19	60				
Hullkrete 1	11.67	8				
Paperkrete 1 A***	17.99	28				
Paperkrete 1 B	15.64	20				
Hullkrete second Vasquez	17.01	24				
Paperkrete 1 C	16.79	18				
Hullkrete superconcrete A	22.1	60				
Hullkrete superconcrete B	22.8	62				
Hullkrete Vasquez Final A	20.7	30				
Hullkrete Vasquez Final B	21.46	28				
Hullkrete Vasquez Final C	22.28	30				
Paperkrete 2 A*	17.15	9				
Conrete Normal Ash****	31.97	100				

Note: The compression machine did not cover the entire block during these tests, thus the measured strengths are likely to underrepresent the table the time of testing, which accounts for discrepancies in strength.

^{**}These tests were conducted at UNIBE with a machine brand "Hi-Tech Education" model HPM 3/2.

^{***}Letters at the end of a block name specify another block of the same mixture.

^{*****}Comparison block - includes no rice hull nor paper

